SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 17 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK
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30.000 MHz 690.000 MHz 100,000 kHz 638.12893 MHz -57.99 dém -44.99 dB 30.000 MHz £90.000 MHz 100,000 kHz 632.12938 MHz -57.76 dém -44.76 dB
725.000 MHz 1.000 GHz 100,000 kHz 947.14006 MHz -57.55 dém -44.55 dB 725.000 MHz 1.000 GHz 100,000 kHz 993.79062 MHz -57.25 dém -44.25 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -46.29 dbm -33.29 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -46.05 dBm -33.05 dB
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1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.67 dim -32.67 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.97125 GHz -42,69 dBém -29.69 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99500 GHz -43.16 dBm -20.16 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG082512A

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0138
40 Normal Voltage 0.0148
30 Normal Voltage 0.0118
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0177
0 Normal Voltage 0.0190

PASS
-10 Normal Voltage 0.0137
-20 Normal Voltage 0.0152
-30 Normal Voltage 0.0142
20 Maximum Voltage 0.0038
20 Normal Voltage 0.0007
20 Battery End Point 0.0200

Note:
1. Normal Voltage =48 V. ; Battery End Point (BEP) =43 V. ; Maximum Voltage =53 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A17-15 of 15
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ssamonias. FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.10 5.94 6.35 PASS
TEL : 886-3-327-3456 Page Number : A25-1 of 35

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 25/ 20MHz / QPSK

LTE Band 25/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

LTE Band 25

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 12,50 db Ref Level 30.00 cbm  Offset 12,50 db
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———
] SRR e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 122 | 123 | 304 | 301 | 486 | 482 | 969 | 971 | 14.27 | 14.30 | 18.86 | 18.98

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM - |64QAM| - |64QAM| - |64QAM| - |64QAM - |64QAM| -
Middle CH 1.23 - 3.04 - 4.90 - 9.95 - 1421 - 1902 | -

TEL : 886-3-327-3456 Page Number : A25-3 of 35

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

o o
Ref Level 30.00 Gbm  Offset 12,50 db & RBW 30 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.88 dBm) 16.11 dBm)
187982660 GHz 1.88014830 GHz
= . ndB 26.00 dB @ , 26.00 dB
0u ) ol .“‘*.,\ 1.222400000 MHz 0d A A WA YA | 1.225200000 MHz
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.B798266 GHz 15.88 dBm nd@ down 1.2224 MH2 M1 1.8801483 GHz 16.11 dBm nd@ down 1.2252 MHZ
TL 1 1B793874 GHz -10.02 dém nd8 26.00 dB TL L 18793902 GHz -10.20 dBm n 26.00 dB
T2 1 1.B806098 GHz -9.91 dBm Q factor 1537.8 T2 1 1.8806154 GHz -10.10 d8m Q factor 1534.6
L U J L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

L I ]

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LBBO7732 GHz 17.96 dam nd8 down 3.089 MHz ML 1.879958 GHz 16.53 dam nd8 down 3.009 WAz
T 1 18784955 GHz -8.26 dBm nd8 26.00 dB TL L 18785195 GHz -9.51 dBm nd8 26,00 d8
T2 1 1.BB15345 GHz -7.91 dBm Q factor 618B.9 T2 1 1.8815285 GHz -9.19 dBm Q factor 624.8

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 GBm  Offset 12,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 15.20 dBm) ™M1[1] 15.20 dBm)
0 1.88076900 GHz - 188086900 GHz
- 26.00 dB n-&,‘,a\_\, 26.00 dB
g A e N rv\("f\"-\ 4.855000000 MHZz 0d A A TS s A 4.815000000 MHZ|
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od od
/
y ]
-tod -10d T
/
20 d f 20 d
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CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,880769 GHz 15.20 dBm nd@ down 4.B55 MHz M1 1.880869 GHz 15.29 dBm nd@ down 4.B15 MHZ
TL 1 LE77582 GHz -11.07 dém nd8 26.00 dB TL L 1.877602 GHz -10.33 dbm 26.00 dB
T2 1 1,882438 GHz -10.88 dém Q factor 387.4 T2 1 1.882418 GHz -11.01 d8m 390.6
L U J wa L L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

J

o o
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] aBm)| MI[1] 15.93 dBm
1.8784620 GHz . 1.8829770 GHz
= A o B 26.00 dB @ ndB 26.00 dB
g A el e T T 9.690000000 MHZ, 104 AT e BT 9.710000000 MHZ|
Q factor 193.8 7 Q factor 193.9
/ /
od 1 0di 4
¥ 1 i
-10 df - -10 de —-
\ i
20d 3 20d L
"\ - . o | ]
A e e -
i’ e = =50
40 d -40 de
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 20.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LE78462 GHZ 16.52 dem ndB_down 9.69 MHz ML 1.882977 GHz 15.93 dem ndB_down 9,71 MHZ
TL 1 LB75165 GHz -9.72 dBm nd8 26.00 dB TL L 1975165 GHz -10.21 dbm n 26.00 dB
T2 1 1,884855 GHz -9.84 dBm Q factor 193.8 T2 1 1.884875 GHz -9.82 dBm Q factor 193.9

L U

J

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

J

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.67 dBm) ™M1[1] 14.05 dBm)
1.8767030 GHZ| 1.6751150 GHz
20 20
“! ndB 26.00 dB)| T ndB 26.00 dB|
o A e B e A 14.266000000 MHZ, 04 RS AT PR T 14.206000000 MHZ|
T Q factor i 131.6 ; Q factor \ 131.2]
o | | a |
a o
B | | |
1 b -
10 d = 10 di _t +
! \ / \
20 d JJ )
Y Vi e e i e SN PAEVANS
— 36,
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1876703 GHz 14.67 dam nd8 down 14.266 MHz ML 1875115 GHz 14.05 dam nd8 down 14,296 MHz
T 1 1872927 GHz -11.09 dam nd8 26.00 dB TL L 1.872927 GHz -12.22 dbm nd8 26,00 d8
T2 1 1887193 GHz -11.60 d8m Q factor 131.6 T2 1 1.887223 GHz -12.26 dém Q factor 131.2
L U J wa L JU L]

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.23 dBm) ™M1[1] 13.17 dBm)
1.8624780 GHZ| 1.6756440 GHz
20 20
T ndB 26.00 dB ] nd 26.00 dB
0u [ PP PN, 0N, I ) 18.861000000 MHz 04 1. i it B, o 18.981000000 MHz
‘{ Q factor 99.8 Jl Q factor ™ | 98.8
o d 0 di {
10 df 10 d + :
/ \
204 e 20d
o per S Ly, i ~ - pS o
i e L. h Aran i A e S -
Zat SEW IV - st diigie W i
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1882478 GHz 14.23 dam nd8 down 18.861 MHz ML 1875644 GHz 13.17 dam nd8 down 18,981 MHz
T 1 1870649 GHz -12.51 dbm nd8 26.00 dB TL L 1870569 GHz -12.98 dbm 26,00 d8
T2 1 1,88951 GHz -12.34 dBm Q factor 99.8 T2 1 1.88955 GHz -12.87 dém 98.8
L U J L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 25

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 12,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.29 dBm) ™M1[1] 15.00 dBm)
1.88010350 GHz 1.88028770 GHz
= T nde 26.00 dB)| @ x ndB 26.00 dB|
w0 A e {] . ,“\/‘/ﬂ-‘B{/‘f‘v“-\,,\,’x 1.225200000 MHz 104 i A v‘awv“’\/’\r\”\‘ 3.039000000 MHZ|
I Qfactor =\ 1534.6 p, Q factor \ 618.7]
0 ] 0 —7
i
-10 df f -10 d :.{
[ i
20 d
i / ~.
N - NN
f ™ | T g B
il A > ! =
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 1.B801035 GHz 14.29 dBm nd@ down 1.2252 MH2 M1 1.8802877 GHz 15.80 dBm nd@ down 2,039 MHZ
TL 1 16793846 GHz -11.82 dbm nd8 26.00 dB TL L 1.8784955 GHz -9.68 dBm n 26.00 dB
T2 1 1.B806098 GHz -11.85 dam Q factor 1534.6 T2 1 1.8815345 GHz -10.29 dém Q factor 618.7
L U J L JU L]

J

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] aBm) 15.93 dBm)
1.87984000 GHz 1.8837960 GHz
= 7 nd 26.00 dB @ 26.00 dB
. ) B P 4.895000000 MHz " e Ve 9.950000000 MHe|
W T Qfactor 384.0 0 7 Q factor \ 189.3
|
o d | 0 di L
-y h{
-tod 3 -10d ‘r
204 - 20d |
/ N e - [V RN W
" AW A ViRate VAT (W ot el R
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 187984 GHz 13.32 dam nd8 down 4.895 MHz ML 1883795 GHz 15.33 dam nd8 down 9.95 WHz
T 1 1877552 GHz -12.44 dBm nd8 26.00 dB TL L 1875025 GHz -11.09 dam nd8 26,00 d8
T2 1 1882448 GHz -12.32 dém Q factor 384.0 T2 1 1.884975 GHz -10.99 dBm Q factor 189.3
L it ] - L ) L]

J

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 13.27 dBm)
1.0855940 GHz
= nd M1 26.00 dB @ 26.00 dB
» A fin o - P B I 14.206000000 MHz " n A - 10.021000000 MHz
1 [ tor 132.7] n 7 ST ““\I 99.1
o d 0 di |
i / q
). o L
-10 df -10 i I
204 J 20d -
o e e A AP A A ST S
e e v AR s e
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,BB5574 GHz 13.34 dBm nd@ down 14.206 MHz M1 1.885594 GHz 13.27 dBm nd@ down 19.021 MHZ
T 1 1872927 GHz -11.00 dam nds 26.00 dB TL L 187033 GHz -12.59 dbm 26,00 d8
T2 1 1887133 GHz -12.76 dam Q factor 132.7 T2 1 1.889351 GHz -14.14 ddm 99.1
L )i ] o (]

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 110 | 1.09 | 272 | 271 | 448 | 4.47 | 9.03 | 9.01 | 13.46 | 13.43 | 17.86 | 17.86
Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 - 2.70 - 4.49 - 9.05 - | 1352 - 1786 | -
TEL : 886-3-327-3456 Page Number 1 A25-7 of 35
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.41 dBm) ™M1[1] 15.07 dBm)
- H 1.88007550 GHz - 1.87968950 GHz,
- FOccBw 1.096503497 MHz l g 1088111888 MHz,
0 R T AT e Rt 04 P O vt
0 " 0 d ]
\ / \
10 d -10 di -
/ 1
| / \
204 + 20d T
0 / IL n\ s S, J \ rany [ s
e . v 3 20, = - :
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LBBO0755 GHz 16.41 dam ML 18705895 GHz 15.07 dam
T 1 167944895 GHz 7.94 dam Oce Bw 1.096503497 MHz TL L 187945734 GHz 6.69 dBm Oce Bw 1.086111688 MHz
T2 1 1 BBOS4645 GHz 9.07 dam T2 1 1.8B054545 GHz 7.75 dam

\ ) J [

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
18.15 dBm) ™M1[1] 15.75 dBm)
- 1.88071330 GHz - 1.87918480 GHz,
P _ 2.715284715 MHz Occ Bre 2.709290709 MHZ
T T B N
10 d F 10 di
od : v 0 di
/ |
! \ di [ Ll
10 df 1 T -10
/ \ / \
20 d - 20 d -
/ N — " A / RSN RPN
L Y VA ~ st A —
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LBBO7133 GHz 18.15 dam ML 1.5701848 GHz 15.75 dam
T 1 1.B78A5135 GHz 10.44 dBm Oce Bw 2.715284715 MHz TL L 1.87865135 GHz 9.95 dBm Oce Bw 2.709290709 MHz
T2 1 1 BB136663 GHz 11.59 dam T2 1 1.88136064 GHz 10.85 dam

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 12,50 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12,50 db & RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.71 dBm) ™M1[1] 14.57 dBm)
- 1.87922100 GHz - ‘ 1.88095900 GHz,
o OccBre 4.475524476 MHz i B - 4.465534466 MHZ
ANV A A NAN e, T S 2
10d ¥ 104 ;
[ | / |
od T 0d T \
. \
-10 d 10 | \\
/ \
204 20d L i
| \- - A
Fon N N i
a0 — - = 5 A "
R S R T
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1879221 GHz 15.71 dam ML 1.880959 GHz 14.57 dam
T 1 LB777722 GHz 10.25 dBm Oce Bw 4,475524476 MHz TL L 1.8777722 GHz 8.91 dBm Oce Bw 4.455534466 MHz
T2 1 1 BE22478 GHz 10.10 dam T2 1 18822378 GHz 9.03 dam

L U ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

o o
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
L1 17.01 dBm) ™M1[1] 15.43 dBm)
- 1.8617780 GHZ| - . 1.6810990 GHz
1~ Br : 9.030960031 MHz ¥._occBw 9.010989011 MHZ
A ik el T s fermmmon L e e e
10d v 10d S . -
i I\ A £
a J' T o
-10 3 \\ -10 d
20 d ﬂi 20 d
oA - PNV T W,
) - o Vg Eat Ve o s ]
g G, e LaVa e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1881778 GHz 17.01 dsm ML 1.881099 GHz 15.43 dam
T 1 1.B754845 GHz 10.74 dBm Oce Bw 9.030965031 MHz TL L 1.8754645 GHz 6.58 dBm Oce Bw 9.010969011 MHz
T2 1 1 BE45155 GHz 10.49 dam T2 1 18844755 GHz 9.28 dam

)i ) ]

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] aBm) ™M1[1] 15.98 dBm)
- 1.8743060 GHZ| - . 1.6817080 GHz
v Occ Bre 13.456549457 MHz ¥ OccBw 13.426573427 MHz
T il i et d P it i Fa nd S A
10d i » 3 104 = ;
04 | 04 |
1 [ 1
i \
10 d - -10 di
f | / |
20 d — 20d f vy
e P A \ " by SNPRVPW PISLTYS
R T Ve VI W N, N e L S Y
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1874306 GHz 15.57 dam ML 1.881708 GHz 15.38 dam
T 1 L.B732567 GHz 10.64 dBm Oce Bw 13.456543457 MHz TL L 18732867 GHz 9.1 dBm Oce Bw 13.426573427 MHz
T2 1 1 8867133 GHz 9.54 dam T2 1 18867133 GHz 9.22 dom
L U J wa L JU J L]
at s 26: . 2 261
Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.95 dBm) ™M1[1 13.08 dBm)
- 1.8620780 GHZ| - 1.8775620 GHz
- ¥ OccBw 17.862137862 MHz 17.862137862 MHz
04 ol ITNY,, S P Y o 10 P DU, F2 .
]’ 7 = 5
v o |
/ [
-10 df I -10 d
/
/ \ od {
(st el
i T e T i e
. .
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1882078 GHz 14.95 dam ML 1877862 GHz 13.98 dam
T 1 1871049 GHz 10.21 dBm Oce Bw 17.862137862 MHz TL L 18710889 GHz 8.69 dBm Oce Bw 17.862137862 MHz
T2 1 1BEA9111 GHz 8.98 dam T2 1 1888951 GHz 8.77 dam

L I
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 25

Middle Channel / 1.4AMHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 13.97 dBm) 15.03 dBm)
- 1.87999440 GHz - 1.86106690 GHz,
Occ B 1.088111888 MHz 2.697302697 MHZ
a i ~ I e e
10d b SY S S 104 :
¥ | (
1l / \
od 0 d
] LY
/| I ) \
“10d - v
/ \ \
204 L 4
A At ~ ——
W i (AN, Yo il TV
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1E799944 GHz 13.97 dam ML L 18810669 GHz 15.83 dam
T 1 167945455 GHz 8.27 dBm Oce Bw 1.088111688 MHz TL L 1.B76865734 GHz 10.15 dBm Oce Bw 2.697302697 MHz
T2 1 1 BBOS4266 GHz 7.01 darm T2 1 188135465 GHz 9.67 dam

L U

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L U

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 13.92 dBm) ™M1[1] 15.57 dBm)
- 1.47690100 GHz - 10842360 GHz
fk Oce Bw 4485514486 MHz 050949051 MHz
1wd R - A, o “n A, et N WS 3 ‘{ 10 d ‘_
{ )
{
od J
-10 df 3
/ \
204 \
2 i \ .
N P N,V [ L PO e A o
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1878901 GHz 13.92 dam ML L 1884236 GHz 15.57 dam
T 1 LB777622 GHz 7.62 dm Oce Bw 4,485514456 MHz TL L 1.8755045 GHz 8.65 dBm Oce Bw 9.050949051 MHz
T2 1 1 BE22478 GHz 8.97 dam T2 1 18845554 GHz 10.29 dam

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

L U

ectrum -
Ref Level 30.00 GBm  Offset 12,50 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,50 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.47 dBm) 12.06 dBm)
0 1.8777220 GHz - 1.8712890 GHz
¥ Occ B . 3.516483516 MHz M1 17.862137862 MHz
10 d ) [l el _._M’\A‘ ] 10 d 1 7 . - Yl Lt
* [
- : ', - | |
-10 df / L 10 d J !l
/ \ [ |
204 i 204 / (‘
NP N (v aaan™ . O R A
Lagragm st v Y
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 90.0 MHz CF 1.68 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LB77722 GHz 14,47 dBm ML 1.871289 GHz 12.86 dsm
TL 1 1.B732567 GHz 8.39 dBm Oce Bw 13.516483515 MHz TL L 18710889 GHz 9.22 dBm Oce Bw 17.862137862 MHz
T2 1 1 BE6T732 GHz 9.83 dam T2 1 1888951 GHz 8.31 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

Conducted Band Edge

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.50 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 12.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /\ 20 ghine {\ S
10 dém { \ 10 dBm ‘ \
0 dB f l 0 dem } !
-10 d8m -10 dBm
SPURIOUS_LINE_ABS k f
-20 dem -20 dBm
-30 dem S 4 30 d
e, S M
-40 dem i - T -40 dijm ty
ey o] 4 A
S IO RN i / S i
-50 dem 7 Kem Y
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stu_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1.840 GHz 1.849 GHz 1.000 MHz 1,84900 GHz -27.82 dém -14.82 d8 1.913 GHz 1.915 GHz 100.000 kHz 1.91476 GHz 20.30 dém -9.70 d&

1.843 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -25.18 dBm -12.18 dB 1.015 GHz 1.916 GHz 20,000 kHz 1.91501 GHz -29.12 dBm -16.12 dB

1.850 GHz 1.852 GHz 100.000 kHz 1.85024 GHz 20.51 dBm -9.49 d& 1.516 GHz 1.925 GHz 1.000 MHz 1.91608 GHz -29.50 dbm -16.50 dB

T
) i )
Date 5.JAN.202 1 6:21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.50 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 12,50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGNIECHHEKABS PABS
¥ . . AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm f 2 \| 10 dBT et
ode {‘ ‘\ 0 dBm \
-10 d8m T ‘ -10 dgm 1
SPURIOUS_LINE_ABS { | |
-20 dBm -20 dpm
vl L \
-30 dBm e e | [f -20 gBm W
.,,W“L i L.
-4 dBm P et b ot 40 dem oy %u_w
.«Lk,_,J«www"" M”"M
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts S“’.Lw
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84878 GHz -23.01 d&m -10.91 dé 1.513 GHz 1.815 GHz 100.000 kHz 1.51443 GHz 12.64 dBm -17.36 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.84999 GHz -37.14 dBm -24.14 dB 1,015 GHz 1.016 GHz 20.000 kHz 1.91501 GHz -37.61 dBm -24.61 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85098 GHz 12.53 dém ~17.47 d8 1.916 GHz 1.925 GHz 1.000 MHz 1.91604 GHz -23.37 dbm -10.37 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 25/1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

15.JAN. 2021 17:2

G:38

ectrum =l um
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12,50 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P {\ 20 gbine (»\ 5
10 dBm ! I“]| 10 dBm ( i
ode L\ 0 dBm { L\
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS M H
-20 dBm i -20 dBm
.30 dem i -30 dBm—
v — i / .J'f ”‘\ 40 cefn %“ ‘\"‘«n
I S | S T by ok I ——
e A L s
50 dem J " Bm ]‘1
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stu_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84894 GHz -26.79 d&m -13.79 d8 1.513 GHz 1.815 GHz 100.000 kHz 1.51474 GHz 19.92 dBm -10.08 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -27.20 dBm -14.20 dB 1,015 GHz 1.016 GHz 20.000 kHz 1.91500 GHz -31.84 dBm -18.34 dB
1.850 GHz 1.852 GHz 100.000 kHz 185026 GHz 20.44 dBm -9.56 d& 1.916 GHz 1.925 GHz 1.000 MHz 1.91601 GHz -30.43 dBm -17.43 db
S
Y
il A I [] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

i

15.

Date:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm i A 0 dBrll' \
0 ds {' \\ 0 dem \
-10 dem - 1 -10 dfm -
SPURIOUS_LINE_ABS J | |
-20 dem 20 dpm
W \
.30 dem Mww" 30 dhm MW
. o] w’J i k"
40 dBm o o o 40 dBm Y
BT ITINY W Py e
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||[[Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184892 GHz -23.92 dém -10.92 d8 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01386 GHz 11.56 dBm -18.44 dB
1.843 GHo 1.850 GHz £0.000 kHz 1.84855 GHz -35.96 dam -22.86 db 1.015 GHz 1.916 GHz 20.000 kHz 1.91801 GHz -36.85 dBm -23.85 de
1.0°0 GHz 1.552 GHz 100.000 kHz 1.85096 GHz 11.52 dBm -18.48 dB 1,516 GHz 1.525 GHz 1,000 MHz 1,91603 GHz -25.25 dbm -12.25 db
Y
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ssamonias. FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 25/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum =il s um
Ref Level 30.00 dBm  Offset 12.50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P ’,\ 20 dhine f\ S
10 dem [J H 10 dBm ; \
0dB T 0 dem ] \
-10 d8m ‘ -10 dBm
SPURIOUS_LINE_ABS | ‘1‘ J
-20 dem l L -20 dBm M
-30 dBm J’.{J‘ If -30 dem
-40 dem e T }h, ‘U \ 40 dafhr \“ "1.‘[“* {
, L"_‘JJJ“' A bt s st A \“ “ ’vw'\ W Jl - . " MWM%
-50 dem j A7 Bm \
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -28.37 dém -15.57 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91477 GHz 18.61 dBm -11.39 d&
1.849 GHz 1.850 GHz 20.000 kHz 1.84899 GHz -27.53 dBm -14.53 dB 1.915 GHz 1.916 GHz 20.000 kHz 191500 GHz -33.35 dBm -20.35 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85024 GHz 19.11 dém -10.89 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91600 GHz -33.19 dBm 20,19 dB
S
T
i [ i 1 )
Date: 15.JAN.2021 17:31:30 Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 12.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.50 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dB: L] 10 dBm
" 7 i \
0dB /I l\ o UBI'HJ \
-10 d8m i t
SPURIOUS_LINE_ABS ! \ ‘
-20 dBm o [' |
L
-30 dBm M.,w-" | w W
40 dBm PO = P LY 0 dBm - Mooy, __ :
T e o
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84000 GHz -23.00 d&m -10.00 d& 1.013 GHz 1.015 GHz 100.000 kHz 1.01463 GHz 10.76 dBm -19.24 dB
1.843 GHz 1.850 GHz 20.000 kHz 1.84995 GHz -34.63 dBm -21.63 dB 1015 GHe 1916 GHz 20.000 kHz 191518 GH 36,40 dBm 53,40 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85035 GHz 11.04 dBm ~18.96 d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91617 GHz -24.61 dbm -11.61 dB
T
) i )
Date 5.JAN.2021 1 Date: 15.
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 25/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12,50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P /_\ 20 gbine 5
10 dem 10 dBm:
ode \ 0 dem J \
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS L 1
-20 dBm ‘\ -20 dBm J
30 dem /’\ -30 dem ‘
40 dem n — iregheny fﬂ rfj \t'\\_ \ LY o dBm /l\.'g"d(' \\' M ;
Jw { RN — Lw" H""w J \‘\MJ LA L T B
-50 dem L S
Y i E ¢
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stu_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -32.42 dBm -19.42 d8 1.512 GHz 1.815 GHz 100.000 kHz 1.51476 GHz 21.07 dém -8.93 db
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -18.56 dBm -5.56 dB 1,015 GHz 1.016 GHz 30,000 kHz 1.91500 GHz -19.17 dBm -6.17 dB
1.850 GHz 1.853 GHz 100.000 kHz 185025 GHz 21.13 dBm -8.97 d8 1.916 GHz 1.925 GHz 1.000 MHz 1.91601 GHz -30.67 dbm -17.67 dB
S
Y
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS JL
10,460 -
10 dBm = - e )
0 dB / i dem. t
-10 dem 10 dem }
SPURIOUS_LINE_ABS
-20 derm 20 dm
— |
-20 dBm M . a o -30 dBm A Wiy s, —
P f \ v
5 N Y fosia
g g -40 dem
ol ey ”‘Mm%
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||[['Start 1.912 GHz 6003 pts Stop 1.925 GHz
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1.850 GHz 1.870 GHz 100.000 kHz 185111 GHz 16.86 dBm ~11.14 d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91614 GHz -36.92 dbm -23.92 dB
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -27.58 dém -14.58 dé 1.895 GHz 1.915 GHz 100.000 kHz 1.90907 GHz -0.81 dBm -30.81 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.848599 GHz -32.84 dBm -19.64 dB 1.915 GHz 1.916 GHz 200,000 kHz 191501 GHz -30.35 dBm -17.35 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.86134 GHz ~0.52 dBm =30.52 d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91607 GHz -24.76 dbm -11.76 dB
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